ILLINOIS ENVIRONMENTAL PROTECTION AGENCY

1021 NORTH GRAND AVENUE EAST, P.O. BOX 19276, SPRINGFIELD, ILLINOIS 62794-9276 - (217) 782-3397

JB PRITZKER, GOVERNOR JAMES JENNINGS, ACTING DIRECTOR
NPDES Permit No. IL0001244
Notice No. KPM:24080701.docx

Public Notice Beginning Date: November 14, 2024

Public Notice Ending Date: December 16, 2024

National Pollutant Discharge Elimination System (NPDES)
Permit Program

Draft Reissued NPDES Permit to Discharge into Waters of the State
Public Notice/Fact Sheet Issued By:

lllinois Environmental Protection Agency
Bureau of Water

Division of Water Pollution Control
Permit Section

1021 North Grand Avenue East

Post Office Box 19276

Springdfield, lllinois  62794-9276
[...]
9511 Harrison Street, Des Plaines, IL 60016 (847) 294-4000 4302 N. Main Street, Rockford, IL 61103 (815) 987-7760

PLEASE PRINT ON RECYCLED PAPER



Public Notice/Fact Sheet -- Page 2 -- NPDES Permit No. 1L0001244

Application is made for existing discharges which are located in Madison County, lllinois. The following information identifies the
discharge point, receiving stream and stream classifications:

Stream Integrity

Outfall Receiving Stream Latitude Longitude Classification Rating
001 Mississippi River 38°50' 07.19" North 90° 6'19.79" West  General Use Not Rated
002 ~ Unnamed Ditch Téiisztrary OMISSISSIPPI 35050110 North ~ 90°4'28"  West  GeneralUse  Not Rated
003 Mississippi River 38°50'6.97" North 90° 6'20.05" West  General Use Not Rated

To assist you further in identifying the location of the discharge please see the attached map.

The stream segment receiving the discharge from Outfall 002 is not on the 2020/2022 303(d) list of impaired waters and is not a biologically
significant stream on the 2008 lIllinois Department of Natural Resources Publication — Integrating Multiple Taxa in a Biological Stream
Rating System.

The stream segment J-05 receiving the discharge from Outfall 001 and Outfall 003 is on the 2020/2022 303(d) list of impaired waters and
is not a biologically significant stream on the 2008 lllinois Department of Natural Resources Publication — Integrating Multiple Taxa in a
Biological Stream Rating System.

The following parameters have been identified as the pollutants causing impairment:

Potential Cause: Designated Use:
Aldrin, Dieldrin, Endrin, Heptachlor, Mercury, Mirex, Fish Consumption

Polychlorinated Biphenyls, and Toxaphene

The discharges from the facility shall be monitored and limited at all times as follows:

LOAD LIMITS Ibs/day CONCENTRATION
DAF (DMF) LIMITS ma/l
30 DAY DAILY 30 DAY DAILY

PARAMETER AVERAGE MAXIMUM REGULATION AVERAGE MAXIMUM REGULATION
Outfall 001:

Flow (MGD) 35 IAC 309.146
pH 6—-9s.u. 35 1AC 304.125
Temperature 351AC 302.211
BODs 133 400 35 1AC 304.120(b) 20 40 35 1AC 304.120(b)
Total Suspended Solids 166 500 35 1AC 304.120(b) 25 50 35 1AC 304.120(b)
Oil & Grease 100 300 351AC 304.124 15 30 351AC 304.124
Phenols 2 6 351AC 304.124 0.3 0.6 351AC 304.124
Chromium (Total) 6.7 20 351AC 304.124 1 2 351AC 304.124
Chromium (Hexavalent) 0.67 2 351AC 304.124 0.1 0.2 351AC 304.124
Benzene 0.6 40 CFR 125.3 0.05 40 CFR 125.3
Total BETX 7.5 351AC 304.124 0.75 351AC 304.124
Total PNA's 1.0 40 CFR 125.3 0.1 40 CFR 125.3

Ammonia (as N) Monitor Only



Public Notice/Fact Sheet -- Page 3 -- NPDES Permit No. 1L0001244

LOAD LIMITS Ibs/day CONCENTRATION
DAF (DMF) LIMITS ma/l
30 DAY DAILY 30 DAY DAILY
PARAMETER AVERAGE MAXIMUM REGULATION AVERAGE MAXIMUM REGULATION
Outfall 002:
SWPPP
Outfall 003:
Flow (MGD) 35 IAC 309.146
pH 6-9 s.u. 351AC 304.125
BODs 20 40 35 1AC 304.120(b)
Total Suspended Solids 25 50 35 1AC 304.120(b)
Copper 0.5 1 304.124
Iron (total) 2 4 304.124
Manganese 1 2 304.124
Nickel 0.0095 0.1565 302.208
SWPPP

Load Limit Calculations (Outfall 001):

A. Load limit calculations for the following pollutant parameters were based on an average flow of 0.8 MGD and a maximum flow of
1.2 MGD and using the formula of average or maximum flow (MGD) X concentration limit (mg/l) X 8.34 = the average or maximum
load limit (Ibs/day):

The facility has configured their wastewater treatment plant to a DAF of 1.25 MGD and a DMF of 1.5 MGD, but will be able to meet the
previous load limits based on 0.8 MGD DAF and 1.2 MGD DMF.

Sample data provided by the facility for total residual chlorine (TRC) showed that it was present in the lagoons discharging to Outfall 003
at concentrations higher than established BPJ limits for TRC. The lab that analyzed the samples confirmed that the reported TRC
concentration was a false positive due to interference in the lab method. TRC is not expected to be present in the lagoons, as they did
not receive chlorinated wastewater. No TRC limit has been included for Outfall 003.

The following explain the conditions of the proposed permit:
Special Conditions clarify flow monitoring and reporting, pH, thermal discharges, monitoring location, re-opener, Discharge Monitoring
Report submission, Class K Operator, water quality standards, FOG sampling requirements, stormwater BAT/BCT (Outfall 001 only),

Total PNA’s definition, stormwater only at Outfall 002, and Stormwater Pollution Prevention Plan Requirements.

Antidegradation Assessment
NPDES Permit No. 1L0001244

The subject facility has applied for an NPDES permit renewal for construction of a new outfall to support the closure of the #1, #2, and
#3 lagoons, and the former borrow pit in Hartford, Madison County, Illinois. The facility is proposing to address the Consent Order that
requires closure of the lagoons and former borrow pit. The lagoons and borrow pit require dewatering of stormwater that has collected,
as well as capping of the sediments to control release of hydrocarbons. The lagoons had functioned as oxidation lagoons for the disposal
of refinery wastes, and currently only receives water from stormwater and overflow from the Mississippi River under extremely high-flow
conditions.

A Sediment Path Forward Approach (SPFA), and remediation goals were developed due to the presence of constituents of potential
concern (COPCs) in the sediments. The SPFA involves dry capping the #1 and #2 Lagoons by isolating and containing the impacted
sediments using a geosynthetic barrier, followed by a clean, imported soil cover and vegetation. The #3 Lagoon did not exhibit the same
impact as the #1 and #2 Lagoons so it will be covered with a layer of soil cover and vegetated. The former borrow pit will be converted
to a sediment basin for treatment of stormwater runoff from the covered #1 Lagoon, and a second sediment basin will be constructed at
the western portion of the #2 Lagoon.

The project will consist of three phases. Pre-construction will concentrate on surface and shoreline preparations, access road



Public Notice/Fact Sheet -- Page 4 -- NPDES Permit No. 1L0001244

construction, water treatment system installation and lagoon dewatering pump stations, and construction of the new outfall. The
construction phase will include construction of dikes for individual cell creation, dewatering maintenance, cap and cover construction,
borrow pit conversion to sediment basin, surface grading and vegetation of #1 and #2 Lagoons, and soil cover and vegetation for the #3
Lagoon. The post-construction phase will include the cover system maintenance and monitoring, outlet structure removal, if necessary,
in order to convert the sediment basins to vegetated swales.

The lagoons and former borrow pit are located near the existing Outfall 001. A new, larger outfall, Outfall 003, will be constructed to
enable faster discharge during the initial dewatering period, to allow for remediation project associated discharge to remain separate from
the current outfall discharge. Flow controls will also be included in the design.

A temporary treatment system will be utilized as water quality conditions warrant its use throughout the construction phase of the project.
The treatment system will no longer be needed once #1 and #2 Lagoons are capped. Stormwater will be directed to one of two
sedimentation basins. Sed Basin 1, to be located in the former borrow pit, and Sed Basin 2, to be constructed at the western end of #2
Lagoon and would allow for stormwater-based sediment capture while vegetation develops on the lagoon covers. Water from the soll
cover will be routed through Sed Basin 2.  All flows would be considered non-impacted once remediation is completed and sedimentation
basins are regraded.

Information used in this review was obtained from the permit application and antidegradation assessment dated October 4, 2023,
November 17, 2023, November 30, 2023, and August 21, 2024.

Identification and Characterization of the Affected Water Body

Outfall 003 would discharge to the Mississippi River at a point where 21,620 cfs of flow exists upstream of the outfalls during critical 7Q10
low-flow conditions. The Mississippi River is classified as a General Use Water. The Mississippi River is not listed as a biologically
significant stream in the 2008 lllinois Department of Natural Resources Publication Integrating Multiple Taxa in a Biological Stream Rating
System, nor is it given an integrity rating in that document. The Mississippi River, Waterbody Segment, IL_J-05, is listed on the 2020/2022
lllinois Integrated Water Quality Report and Section 303(d) List as impaired for fish consumption with potential caused given as aldrin,
dieldrin, endrin, heptachlor, mercury, mirex, polychlorinated biphenyls (PCBs), and toxaphene. Aesthetic quality, aquatic life, primary
contact, and public and food processing water supply uses are fully supported. This segment of the Mississippi River is subject to
enhanced dissolved oxygen standards.

Identification of Proposed Pollutant Load Increases or Potential Impacts on Uses

Sampling events took place in October 2020 and July 2022. Sampling was done at varying depths and locations within the lagoons as
well as sampling after bottom sediment was disturbed during the July 2022 sampling event.

General chemistry, inorganics, and field parameters were analyzed. Of those parameters sampled, 7 were above the water quality
standard: total residual chlorine (TRC), dissolved oxygen (DO), pH, iron, lead, nickel, and zinc. For the four metals parameters which
exceeded, the standard was listed in the dissolved form, while the value measured during the 2020 sampling event was in total form. The
metals parameters that were above the standard, based on the total fraction, were re-assessed based on the dissolved fraction during
the 2022 sampling event. All four dissolved metals were below the applicable dissolved standard indicating metals are not anticipated to
exceed the standard when the Lagoons are being dewatered. The two field parameters exceeding the standards, pH and DO, were
measured during the July 2022 sampling event. Both pH and DO were within the allowable range in the October 2020 sampling event.
These shifts in the parameters are believed to be caused by natural events, triggered only in the hot summer timeframe.

Fate and Effect of Parameters Proposed for Increased Loading

Treatment will consist of sand filters, multi-media bag filters, multi-media organoclay and GAC filters, and pH neutralization. The full list
of equipment is included with the application documents.

The proposed treatment of the effluent from proposed Outfall 003 involves different stages of constituent reduction. Initially, water will be
pumped from the #1 and #3 Lagoons into the #2 Lagoon, and from the #2 Lagoon, water will be pumped to a 250,000-gallon modular
tank. Equalization will occur in the tank by providing a constant flow rate over time, along with hydraulic grades steady, and allowing
solids to settle and any residues to float on the surface. Two 1,000 gpm pumps will transfer water from the modular tank to one of two
21,000-gallon frac tanks for additional settling.

The water will then be pumped from the frac tanks to the filtration part of the water treatment system.
This filtration system includes sand filters, bag filters, multi-media filters which consist of organoclay and granular activated carbon (GAC),
and GAC filters. Below are details about the filtration system:

Sand Filter
»  Ability to handle flow rates between 1,000 to 1,500 gpm with backwash rate of 15 gpm per square foot of vessel area.
» Vessel will contain 7 cubic feet of crushed rock (0.5 to 0.75 inches) at the bottom and 21 cubic feet of crushed
silica sand (0.47 millimeter).
+  Will be equipped with automatic backwash cycle to minimize recycled solids impact on the wastewater treatment
system.
. Are expected to remove total suspended solids (TSS) down to 50 microns.



Public Notice/Fact Sheet -- Page 5 -- NPDES Permit No. 1L0001244

Bag Filter
«  Each will house twelve 1-micron filter bags to remove suspended solids from the

wastewater stream down to 1 micron in order to help reduce the solids loading on the multi-media filter units.
«  Assemblies will operate with one unit online and the other unit on standby.
« Each unit has inlet and outlet pressure gauges to monitor differential pressure.
»  Operators will replace bag filters when the differential pressure reaches 15 psi.
»  Each unit weighs 1,720 pounds empty and is rated at 125 psi, with a maximum rating of 1,000 gpm using 1-micron
bags.

Multi-media Filters
«  Filters will use a combination of organoclay and GAC.
*  The system will include two types of vessels: Tetrasolv or Clear Creek CM-360 media filtration units.
» Both units are rated for 75 psi operating pressure with a maximum flow rate of 600 gpm per unit.
+ Each vessel weighs approximately 5,000 pounds empty and will hold 5,000 pounds of CETCO PM200
organoclay and 5,000 pounds of 8x30 mesh GAC.

»  The final filtration step will be the GAC filters will be the same media filtration units as the multi-media filters, only filled
with 10,000 pounds of 8x30 mesh GAC.

pH Neutralization System
*  Will consist of an HCL bulk tote, two HCL chemical feed pumps, inline static mixer, and pH meter/controller that consists
of a pH probe and controller.
«  Prior to discharge, pH may require adjustment after exiting the GAC units as it is anticipated that based on the GAC
filtration during the initial dewatering and the use of Portland cement as a solidification agent for the sediments in the
Lagoons, that the pH may be too high to meet effluent requirements.

The effluent monitoring for the water treatment system will consist of continuous flow rate, turbidity, and pH monitoring. The flow rate and
totalizer will be documented using a flow meter/totalizer with an online process turbidimeter and pH meter. These three devices will
provide continuous data to the operator to record and monitor water treatment system performance. In addition, a minimum of biweekly
grab samples of treatment system effluent will be collected before, between, and after the multimedia and carbon vessels to determine
media performance. The effluent is proposed to be routed to the proposed Outfall 003

Purpose and Social & Economic Benefits of the Proposed Activity

A May 2018 Consent Order requires closure of the lagoons and the former borrow pit located at the site. The project will require dewatering
of stormwater that has collected in the lagoons and former borrow pit, followed by capping the sediments. The capping will control the
migration of light non-aqueous phase liquids such as oil, gas, or diesel fuel, and meet the site-specific endpoints for lagoon closure.
The proposed activities are critical to the protection of human health as well as the environment.

Assessments of Alternatives for Less Increase in Loading or Minimal Environmental Degradation

The Applicant has reviewed various alternatives to discharging the dewatering effluent. Dewatering the lagoons and maintaining them in
a dry state requires pumping/treating water at approximately 2,000 gpm. Options evaluated for managing this water included onsite/off-
site treatment and discharge to the publicly owned treatment works (POTW). The local POTW was not able to accept the discharge on
a routine basis due to infrastructure limitations such as adequate sewer pipe size and access through the USACE levee, and treatment
capacity. Offsite treatment was evaluated but it was determined that similar restrictions in available infrastructure existed and would also
likely require the same type of discharge.

It was determined that onsite treatment with discharge from a proposed new Outfall 003, adjacent to the existing Premcor outfall, was
the most reasonable and practical solution. The least impactful alternative would be a no action alternative; however, this is not an
acceptable alternative given the need to comply with the May 2018

Consent Order to close the Lagoons.